
User's Manual for Integrated Treatment Train 
Toolbox - Potable Reuse (IT3PR) Version 2.0  
 
 
 

 
 

FINAL  
 
 
 
 
 
 
by 
Eva Steinle-Darling, PhD, PE 
Andrew Salveson, PE  
Caroline Russell, PhD, PE  
Qun (Charlie) He 
Chao-An Chiu 
Dylan Lesan 
 
 
 
 
 
 
 

Texas Water Development Board 
P.O. Box 13231, Capitol Station 
Austin, Texas 78711-3231 
 
December 2016 

 



This page is intentionally blank. 



 

Texas Water Development Board 
Contract # 1348321632 

 
User's Manual for Integrated 
Treatment Train Toolbox - Potable 
Reuse (IT3PR) Version 2.0  
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
Eva Steinle-Darling, PhD, PE 
Andrew Salveson, PE  
Caroline Russell, PhD, PE  
Qun (Charlie) He 
[...]
from the initial concentration (CI) and the percent removals achieved by n unit processes (Rj for j 
from 1 to n), as: 
 
CF  = CI ∏ (1 − 𝑅𝑅𝑗𝑗)𝑛𝑛

1  
 
The overall removal percentage, RT is simply calculated as: 
 
RT = 1- ∏ (1 − 𝑅𝑅𝑗𝑗)𝑛𝑛

1   
      = 1-CF/CI 
 
These calculations are only possible because the unit process models were constructed such that 
they are independent of the order in which they appear, as described above. 

3.4.1  NDMA as a Special Case  
NDMA is unique among the performance parameters used in this model because unlike the other 
microbial or chemical parameters, it can be formed as a byproduct of treatment. While it is now 
well understood that NDMA formation occurs frequently during ozonation of wastewater, recent 
research has shown that the amount formed varies significantly (Snyder et al., 2012 and 
                                                 
 
1 For a given unit process step i, the effluent concentration (Ci) can be calculated given an influent concentration that 
is the same as the effluent concentration from the previous unit process (Ci-1) and a removal percentage of ri

 

(expressed as a fraction). 
Ci = Ci-1 (1-Ri) = Ci-2 (1-Ri)(1-Ri-1) = Cincoming (1-Ri)(1-Ri-1) …(1-R1)  



Texas Water Development Board Contract # 1348321632  

48 
 

Dickenson et al., 2013). The current state of research does not provide sufficient quantitative 
data on the level of formation, and on what conditions it depends. Therefore, the model allows 
the user to assign three levels of NDMA formation: high (150 ng/L formed), medium (50 ng/L 
formed), and low (10 ng/L formed).  
 
Including NDMA formation in the calculations for the tool requires re-working the overall 
formation equation slightly. There are only two cases that must be considered (see Figure 2.3): 
ozonation as either the first (Advanced 1) or second (Advanced 2) advanced treatment step, as no 
significant formation of NDMA is expected during ozonation after NF or RO.  
 
The final concentration of NDMA is therefore calculated as follows: 
 
𝐶𝐶𝐹𝐹 = 

�
�𝐶𝐶𝐼𝐼�1 − 𝑅𝑅𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠� + 𝐶𝐶𝑓𝑓𝑓𝑓𝑓𝑓𝑓𝑓𝑓𝑓𝑓𝑓�(1 − 𝑅𝑅𝐴𝐴𝐴𝐴𝐴𝐴2)(1 − 𝑅𝑅𝐴𝐴𝐴𝐴𝐴𝐴3)(1 − 𝑅𝑅𝐴𝐴𝐴𝐴𝐴𝐴4)�1 − 𝑅𝑅𝑏𝑏𝑏𝑏𝑏𝑏𝑏𝑏𝑏𝑏𝑏𝑏� 𝑓𝑓𝑓𝑓𝑓𝑓 𝐴𝐴𝐴𝐴𝐴𝐴1 = 𝑂𝑂3
�𝐶𝐶𝐼𝐼�1 − 𝑅𝑅𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠�(1 − 𝑅𝑅𝐴𝐴𝐴𝐴𝐴𝐴1) + 𝐶𝐶𝑓𝑓𝑓𝑓𝑓𝑓𝑓𝑓𝑓𝑓𝑓𝑓�(1 − 𝑅𝑅𝐴𝐴𝐴𝐴𝐴𝐴3)(1 − 𝑅𝑅𝐴𝐴𝐴𝐴𝐴𝐴4)�1 − 𝑅𝑅𝑏𝑏𝑏𝑏𝑏𝑏𝑏𝑏𝑏𝑏𝑏𝑏� 𝑓𝑓𝑓𝑓𝑓𝑓 𝐴𝐴𝐴𝐴𝐴𝐴2 = 𝑂𝑂3
                                                                      CI  ∏ (1 − 𝑅𝑅𝑗𝑗)𝑛𝑛

1                                                  𝑓𝑓𝑓𝑓𝑓𝑓 𝑎𝑎𝑎𝑎𝑎𝑎 𝑜𝑜𝑜𝑜ℎ𝑒𝑒𝑒𝑒 𝑐𝑐𝑐𝑐𝑐𝑐𝑐𝑐𝑐𝑐
. 

 
where Cformed is the concentration formed during ozonation, and all the other parameters are as 
described above in the general removal equations. Implied in these two special cases is that no 
NDMA is destroyed during ozonation, so RO3=0, and the term associated with the ozonation step 
(ADV1 in the first case, ADV2 in the second) reduces to a unity multiplier. 

3.5 Basis for Unit Cost Models 
Unit cost models are developed for each unit process. These unit cost models are constructed 
such that they take the output of the unit process models based on the user inputs and assign a 
planning-level cost to each unit process. Unlike the unit process models, some unit cost models 
are dependent on incoming water quality and therefore require knowledge of the preceding unit 
process. In addition, all unit process costs are dependent on the flow rate at each step, which is 
often also a function of the prior treatment steps. 

Note that unit cost models were developed only for the advanced treatment steps, as this is the 
focus of the research study. The target audience for this model is the utility manager (or a 
consultant working for a utility client) that has an existing wastewater treatment facility and is 
considering advanced treatment for potable reuse. Therefore, the unit process models for 
secondary treatment are very general and serve to bridge gaps between the data available on the 
existing process. Cost models for secondary treatment were not included here. 

The cost of environmental buffers was also not developed in this tool. This was done for two 
reasons (1) the focus of this research is primarily on direct potable reuse, in which there is no 
environmental buffer, and (2) the cost and scope of environmental buffers and their associated 
conveyance infrastructure varies widely and is very project-specific.  



Texas Water Development Board Contract # 1348321632  

49 
 

3.5.1 Flow Rate and Recovery Assumptions 
The cost of each unit process is most heavily dependent on the flow rate through that process. 
The user specified the desired flow rate of finished water (Qout). 
 
The flow rate at each unit process Qi, is defined as the effluent flow rate from that unit process. 
The cost models are constructed such that each unit cost model depends on the effluent flow rate 
from that unit process. 
 
Many unit processes do not significantly affect the flow rate through the system, but others, 
mainly the physical separation processes, have return or reject flows. Table 3.17 lists these unit 
processes and their assumed recoveries. 
 
Table 3.17 Processes that Affect Total Flow Rate.  
 
Unit Process Recovery 
Biologically Active Filtrationa 95% 

Microfiltrationa 95% 

Ultrafiltrationa 95% 

Nanofiltration 80% 

Reverse Osmosis 80% 
a Recoveries assume no treatment and recycling of waste streams  
such as filter backwash. If waste streams are recycled, recoveries  
will be higher than indicated. 

 
The total flow rate coming into the treatment process (Qin) therefore relates to the total flow rate 
out of the treatment process, Qout, as follows: 
 

𝑄𝑄𝑜𝑜𝑜𝑜𝑜𝑜 = 𝑄𝑄𝑖𝑖𝑖𝑖 ∏ 𝑟𝑟𝑖𝑖𝑛𝑛
1  . 

 
where ri is the recovery of the ith of n unit processes. For example, treating 10 MGD of secondary 
effluent with full advanced treatment consisting of MF (rMF=95%), RO (rRO=85%), and UV AOP 
(rAOP=100%) would result in a finished water flow rate Qout = (10 MGD)(0.95)(0.85) = 8.1 
MGD. 
 
Similarly, the flow rate at any point within the treatment train, Qj, can be calculated as a 
truncated version of the same equation: 

𝑄𝑄𝑗𝑗 = 𝑄𝑄𝑖𝑖𝑖𝑖 ∏ 𝑟𝑟𝑖𝑖
𝑗𝑗
1 . 

 
Using the above example, one would calculate the flow rate leaving the MF process and entering 
the RO process as QMF = (10 MGD)(0.95) = 9.5 MGD.  
 



Texas Water Development Board Contract # 1348321632  

50 
 

The model also provides the volume of NF or RO concentrate as an output since this residual 
stream would need to be handled in some manner (e.g., deep well injection, land evaporation, 
discharge to an acceptable surface water receiving system), as opposed to recycling to the 
headworks (or alternate location) within the WWTP or advanced treatment train. The concentrate 
flow is calculated as the difference between the feed flow to the NF or RO process and the 
permeate flow. 

3.5.2 Unit Process Effluent Characteristics 
In order to size the unit treatment processes correctly, some additional information on water 
quality parameters is needed. Specifically, the sizing of the unit process models in this tool 
depends on the following water quality parameters: 

• ultraviolet transmittance (UVT), 
• total organic carbon (TOC), 
• initial Cl demand (Cl2), and 
• peroxide dose requirement (H2O2). 

TOC is tracked as a performance parameter in the model and thus no additional assumptions 
must be made for it. However, the model must make assumptions with respect to the other three 
water quality parameter in order to correctly size various unit processes. Error! Reference 
source not found. lists the unit processes and indicates the linkage between processes, water 
quality parameters, and user inputs.  

 
Table 3.18 Processes that are Dependent on User Inputs and Incoming Water Quality.  
 
Process Dependent on these Water Quality Parameters: 

Water Quality User Input 
Chlorination initial Cl2 demand Ct 

Ozonation TOC O3:TOC 

UV Irradiation UVT UV fluence 

Peroxide Addition dose needed for AOP -- 

 

Based on the above and the possible process train combinations shown in Figure 2.3, the effluent 
quality must be defined for the unit process / water quality parameter pairings listed in 
Table 3.19, which shows the values of the relevant water quality parameters.  

 
 
 
 
 
 



Texas Water Development Board Contract # 1348321632  

51 
 

 
Table 3.19 Effluent Characteristics of Relevant Unit Processes.  
 

Process 

Effluent Characteristicsa 

UVT 
(%) 

Initial Cl2 
Demand 
(mg/L) 

Peroxide Dose 
for AOP 
(mg/L) 

Ozone Demand 
(mg/L) 

Secondary (BOD only) 60 -- -- 

Same as TOC  
(to achieve 

O3:TOC = 1)h  

Secondary (nitrified/denitrified) 70 5 -- 

MBR 70 4 15 

Tertiary Media Filtration 60/70 c 5 15 

Biologically Active Filtration d 85 2 -- 

Microfiltration 65/75 c See note e 15 

Ultrafiltration 65/75 c See note e 15 

Nanofiltration 90 -- 3(UV)f 

Reverse Osmosis 95 -- 3(UV)f 

Ozonation -- 3 -- 

UV(AOP) -- See note e   

Total Possible Range 60 - 95 2 –5g 3-15  
Notes 
a Effluent characteristics are based on project experience where not otherwise referenced. Effluent characteristics 
are only needed for those processes that potentially precede process steps affected by water quality parameters, 
per the allowable process combinations shown on Figure 2.3. For process / effluent characteristics pairings that 
are not needed for the model, “--” is shown. 

c For sand, micro-, and ultrafiltration, the effluent UVT and TOC depend on the upstream secondary process. The 
higher UVT and lower TOCs are achieved in the fully nitrified effluent.  

d Values shown here represent characteristics of post-ozone engineered biofiltration, as this is the only 
combination in which engineered biofiltration occurs within the model. 

e For micro-, ultrafiltration, , the effluent initial chlorine demand depends on the upstream processes as follows: 
CAS (12 mg/L), NAS (4 mg/L), ozonated secondary effluent (3 mg/L), O3/BAF treated water (2 mg/L).  

f There are two AOP options post-NF and post-RO, UV-based and O3-based. The peroxide dose needed for post-
NF and post-RO UV-based AOP is shown in the table above. For O3-based AOP, the required dose depends on 
the ozone concentration. The US EPA Drinking Water Treatability Database (US EPA, 2013) indicates that 
optimal range for removing most trace organic compounds is an H2O2 to O3 ratio between 0.3 and 0.6. This 
model assumes H2O2 : O3 = 0.5.  

g Note that the initial Cl2 demand as shown in this table is not the total Cl2 dose needed. The values shown in this 
table must be added to the dose that is required to meet the user-defined Ct. 

h Achieving an O3:TOC ratio of 1:1 has been demonstrated to break through most of the ozone demand exerted by 
wastewater effluents, though some additional demand is exerted by nitrite, which is not directly tracked in this 
tool (Salveson and Fontaine, 2014). The model assumes that any transferred ozone dose in excess of the TOC 
concentration will be available to provide a Ct.  

 
  



Texas Water Development Board Contract # 1348321632  

52 
 

3.5.3 Processes Dependent Only on Flow Rate 
The project team recognizes that membrane process flux is influenced by water quality. 
However, insufficient predictive information exists to model flux as a function of secondary 
process effluent quality. Thus, many unit processes are modeled only as a function of flow rate 
(Q) for costing purposes. These include: 

• BAF,  
• MF,  
• UF,  
• NF, and  
• RO. 

 
General cost curves as a function of flow rate are included for these unit processes (see Section 
3.5.5). Some influence of water quality parameters (e.g., solids loading on filters, hardness / 
scaling potential for high-pressure membranes impacting recovery) might be expected on the 
total project cost for some of these unit processes, but these are considered second-order effects 
for the purpose of this tool. Most of the effect of those parameters would likely be seen in the 
operating costs of those processes (filter backwashing frequency, membrane cleaning and 
replacement, etc.), which are not considered in this cost model.  

3.5.4 Calculating Doses for Disinfection and AOP Processes 
The advanced treatment steps not listed in Section 0 are processes that require water quality 
information to determine the dose of chemical (or UV irradiation) needed to achieve a given 
result. These processes and their water quality parameter dependencies are described separately 
below. 
 
Chlorine Dose 
The unit process model for chlorination is dependent on a user-defined input of the Ct, which is 
the product of chlorine concentration and contact time. The cost of a chlorination system, on the 
other hand, is dependent on the total chlorine dose that must be added. To calculate the latter 
from the former requires an assumption regarding contact time as well as a means of calculating 
chlorine concentration from chlorine dose.  
 
The chlorine dose needed (Cl2dose) is calculated from the initial chlorine demand (Cl2demand), the 
chlorine decay expected over the course of the contact time, and the final chlorine concentration: 
 

𝐶𝐶𝐶𝐶2𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑 = 𝐶𝐶𝐶𝐶2𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑 + 𝐶𝐶𝐶𝐶2
𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑 + 𝐶𝐶𝐶𝐶2

𝑓𝑓𝑓𝑓𝑓𝑓𝑓𝑓𝑓𝑓 
 
The initial chlorine demand is shown in Table 3.19, the chlorine decay is dependent on the 
assumed decay rate (rdecay) and the contact time (t) the final chlorine concentration must be 
defined by the user input of Ct and an assumption of contact time:  
 

𝐴𝐴𝐴𝐴𝐴𝐴𝐴𝐴𝐴𝐴𝐴𝐴𝐴𝐴 𝐶𝐶𝐶𝐶2𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑 = 𝐶𝐶𝐶𝐶2𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑 + 𝑟𝑟𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑡𝑡 +
𝐶𝐶𝐶𝐶
𝑡𝑡

 
A contact time of 90 minutes is assumed.   
 



Texas Water Development Board Contract # 1348321632  

53 
 

For example, to achieve a Ct of 450 mg/L-min per California Title 22 regulations, if the 
disinfection follows on ozonation with an initial chlorine demand of 3 mg/L and assuming a 
chlorine decay rate of 3 mg/Lh (the model default), the approximate total chlorine dose required 
for this unit process would be:  

𝐴𝐴𝐴𝐴𝐴𝐴𝐴𝐴𝐴𝐴𝑒𝑒𝑒𝑒 𝐶𝐶𝐶𝐶2𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑 = 3
𝑚𝑚𝑚𝑚
𝐿𝐿

+ �
3𝑚𝑚𝑚𝑚
𝐿𝐿ℎ � (1.5 ℎ) + 450

𝑚𝑚𝑚𝑚
𝐿𝐿
𝑚𝑚𝑚𝑚𝑚𝑚/90𝑚𝑚𝑚𝑚𝑚𝑚 = 12.5 𝑚𝑚𝑚𝑚/𝐿𝐿 

 
Ozone Dose 
Users have two options to input ozone dose. They can either input a O3:TOC dose, or they can 
specify a Ct.  
 
For an O3:TOC input, the ozone dose needed is calculated from the user input of the ozone to 
TOC ratio (ranges from 0.5 to 1.5), and the incoming TOC as shown in Table 3.11 (ranges from 
0.5 mg/L for RO permeate to 20 mg/L for non-nitrified secondary effluent), with an ozone 
transfer efficiency η = 75%, which is representative of the efficiencies achieved in ozone reactors 
with bubble diffusers. Note that pipeline reactors may be able to achieve transfer efficiencies as 
high as 90%, but the lower value is chosen to be conservative. The applied ozone dose is 
calculated as follows: 

𝐴𝐴𝐴𝐴𝐴𝐴𝐴𝐴𝐴𝐴𝐴𝐴𝐴𝐴 𝑂𝑂3 𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑 =
(𝑂𝑂3:𝑇𝑇𝑇𝑇𝑇𝑇) 𝑥𝑥 𝑇𝑇𝑇𝑇𝑇𝑇

𝜂𝜂
 

 
For a Ct input, the initial ozone demand is determined from the incoming TOC as shown in 
Table 3.19. After an initial rapid attenuation phase based on initial demand (modeled as equal to 
the TOC concentration), ozone decays in water in a pseudo-first order process with a half-life of 
approximately 20 minutes (at 20C and a pH=7). To avoid accounting for decay (beyond the 
initial demand exerted by the effluent) a contact time of maximally 2 minutes is allowed. The 
same transfer efficiency of 75% is assumed. Thus, the applied ozone dose is calculated as 
follows:    

𝐴𝐴𝐴𝐴𝐴𝐴𝐴𝐴𝐴𝐴𝐴𝐴𝐴𝐴 𝑂𝑂3 𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑 =
𝑇𝑇𝑇𝑇𝑇𝑇 + 𝐶𝐶𝐶𝐶 𝑡𝑡⁄

𝜂𝜂
 

 
Calculating pathogen log reduction credits require a Ct, and calculating chemical destruction 
requires an O3:TOC ratio. Therefore, the two quantities must be “translated” between one 
another to give the remaining necessary dataset for removal. Setting the applied ozone dose from 
the two above equations equal to one another: 

𝑂𝑂3:𝑇𝑇𝑇𝑇𝑇𝑇 = 1 +
𝐶𝐶𝐶𝐶 𝑡𝑡⁄
𝑇𝑇𝑇𝑇𝑇𝑇

 
 

and 
 

𝐶𝐶𝐶𝐶 = (𝑂𝑂3:𝑇𝑇𝑇𝑇𝑇𝑇 − 1)(𝑇𝑇𝑇𝑇𝑇𝑇)𝑡𝑡 
 

Note that in order to have any Ct, one must have O3:TOC > 1. 
 



Texas Water Development Board Contract # 1348321632  